

Berotec[®] N 100 µg Dosier-Aerosol

To whom it may concern:

The following description shall help patients to inform international authorities about their medication. It is not supposed to replace the original patient leaflet. Patients are recommended to keep it together with the medication and the original patient leaflet.

Prescribed drug

Trade name	Berotec [®] N 100 µg Dosier-Aerosol
Dosage form:	metered dose inhaler, solution
International name of active substance	fenoterol hydrobromide
Concentration of active substance	100 µg / metered dose (puff)
Indications	<p>1.) Symptomatic treatment of acute asthma attacks.</p> <p>2.) Prophylaxis of exercise-induced asthma</p> <p>3.) Symptomatic treatment of bronchial asthma of allergic and non-allergic origin and/or other diseases associated with reversible obstruction of the airways such as chronic obstructive bronchitis with and without pulmonary emphysema.</p> <p>Notes: If a long-term treatment is necessary, it should always be accompanied by an antiinflammatory therapy.</p>
Dosage	<p>The dosage depends on the nature and severity of the disease. Unless otherwise prescribed, the following dosages are recommended for <u>adults and children ≥ 6 years</u>:</p> <p>For acute treatment of sudden bronchial spasms and attacks of breathlessness 1 single dose of 100 µg fenoterol hydrobromide (1 puff) should be inhaled. :</p> <p>Generally, in an acute attack of breathlessness a single inhalation is sufficient to relieve breathing rapidly.</p> <p>. If there is no noticeably improvement of breathing 5 minutes after inhaling the first puff, a second puff may be inhaled. If a severe attack of breathlessness cannot be alleviated by a second dose, further puffs may be required. In such cases, medical attendance must be sought immediately.</p>

	<p>If a long-term treatment with beta₂-sympathomimetics is considered necessary, the dose is 1 – 2 puffs of Berotec N 100 µg 3 – 4 times a day.</p> <p>The time and dose of each administration of Berotec N 100 µg should be selected according to the frequency and severity of the breathlessness (symptom-oriented). It should be accompanied by long-term anti-inflammatory treatment, particularly in the case of bronchial asthma. There should be at least 3 hours between the single inhalations. The total daily dose should not exceed 8 puffs and the maximum single dose should not exceed 4 puffs.</p> <p>For specific prophylaxis of exercise-induced asthma or predictable allergen contact, 1 – 2 puffs of Berotec N 100 µg should be inhaled, if possible 10 – 15 minutes before.</p> <p>If not otherwise described, the following doses are recommended for <u>children aged 4 – 6 years</u>:</p> <p>For acute treatment of sudden bronchial spasms and attacks of breathlessness 1 single dose of 100 µg fenoterol hydrobromide (1 puff) should be inhaled</p> <p>For long-term treatment or for prevention of attacks, 100 µg fenoterol hydrobromide should be inhaled 4 times daily. The time and dose of each administration of Berotec N 100 µg should be selected according to the frequency and severity of the breathlessness (symptom-oriented). This should be accompanied by long-term anti-inflammatory treatment, particularly in the case of bronchial asthma. There should be at least 3 hours between the single inhalations. The total daily dose should not exceed 4 puffs and the maximum single dose should not consist of more than 2 puffs.</p> <p>For specific prophylaxis of exercise-induced asthma or predictable allergen contact, 1a single dose of 100 µg fenoterol hydrobromide – 2 puffs of Berotec N 100 µg should be inhaled, if possible 10 – 15 minutes before.</p>						
Available Sizes in Germany	<table border="0"> <tr> <td></td> <td>10 ml</td> <td>200 puffs</td> </tr> <tr> <td>N3</td> <td>3 x 10ml</td> <td>3 x 200 puffs</td> </tr> </table>		10 ml	200 puffs	N3	3 x 10ml	3 x 200 puffs
	10 ml	200 puffs					
N3	3 x 10ml	3 x 200 puffs					

Lieber Patient,

bitte beachten Sie, dass diese kurze Beschreibung ausschließlich dazu dient, bei Auslandsreisen die Behörden Ihres Einreiselandes über Art und Inhalt Ihres Arzneimittels zu informieren. Sie ersetzt nicht den Original-Beipackzettel. Wir empfehlen Ihnen, diese Beschreibung zusammen mit Ihrem Arzneimittel und dem Beipackzettel aufzubewahren und auf Verlangen vorzuzeigen.

Mit freundlichen Grüßen
Boehringer Ingelheim Pharma GmbH & Co. KG